DINSMORE
VALLEY MILLS
MELTHAM
HUDDERSFIELD
HD9 4AP

F.R. BACKCOAT TEST REPORT
CUSTOMER. AMBASSADOR TEXTILES

QUALITY. GRAMPIAN
CORGI/WESTIE/DACHSUND/BEAGLE/BEDLINGTON/BERMESE/BICHON/BORDER/CORGI/H
ARRIER/BRITTANY/PAPILLION/BASSET/CAVALIER/SETTER/SPRINGER, ARRAN
OATMEAL/NICKEL/TRUFFLE/DAWN, AVALON OATMEAL/BLUSH/MINK/GLACIER/DK
SHADOW/MIDNIGHT/JADE/TEAL/MID BLUE/DK BROWN

I.D. 23/11/22/ P/O PIO M10245/47

BATCH No: AMB 16729 REPORT 16577

THE FURNITURE AND FURNISHINGS (FIRE) (SAFETY)
REGULATIONS 1988 - AMMENDED 1989 AND 1993.

SCHEDULE 4 PART 1 - CIGARETTE TEST FOR VISIBLE COVERS.
SCHEDULE 5 PART 1 - MATCH TEST FOR VISIBLE COVERS.

THE FABRIC WAS PRE-SOAKED AND CONDITIONED AS SPECIFIED
PRIOR TO TESTING OVER A 22Kg/m3 L.R. FOAM.

TEST RESULTS
IGNITION
SOURCE COMMENTS RESULT
Cigarette 0.  Cigarette consumed in 16 minutes 40 Seconds PASS.
Match 1. 15t Fabric self-extinguished as flame source removed PASS.

Match 2. 2", Fabric self-extinguished as flame source removed PASS.

The above test results relate only to the ignitability of the combination of
materials under the particular conditions of test; they are not intended as a
means of assessing the full potential fire hazard of the materials in use.

It is the Customers responsibility to ensure the suitability of the material
prior to use.

Signed: Zwedard #oe. R. HORN Dated: 7/12/22



DINSMORE
VALLEY MILLS
MELTHAM
HUDDERSFIELD
HD9 4AP

F.R. BACKCOAT TEST REPORT
CUSTOMER. AMBASSADOR TEXTILES

QUALITY. GRAMPIAN BEAGLE/BEDLINGTON/BORDER/BERNESE/BRITTANY, ARRAN
NAVY/OYSTER

I.D. 13-3-23 P/O P/O M10304

BATCH No: AMB 16843 REPORT 16692

THE FURNITURE AND FURNISHINGS (FIRE) (SAFETY)
REGULATIONS 1988 — AMMENDED 1989 AND 1993.

SCHEDULE 4 PART 1 — CIGARETTE TEST FOR VISIBLE COVERS.
SCHEDULE 5 PART 1 — MATCH TEST FOR VISIBLE COVERS.

THE FABRIC WAS PRE-SOAKED AND CONDITIONED AS SPECIFIED
PRIOR TO TESTING OVER A 22Kg/m3 L.R. FOAM.

TEST RESULTS
IGNITION
SOURCE COMMENTS RESULT
Cigarette 0.  Cigarette consumed in 17 minutes 00 Seconds PASS.
Match 1. 15t Fabric self-extinguished as flame source removed PASS.

Match 2. 2. Fabric self-extinguished as flame source removed PASS.

The above test results relate only to the ignitability of the combination of
materials under the particular conditions of test; they are not intended as a
means of assessing the full potential fire hazard of the materials in use.

It is the Customers responsibility to ensure the suitability of the material
prior to use.

Signed: Ricdard FHoe. R. HORN Dated: 24/3/23



